WESTERN-CULLEN-HAYES, INC.
120 VOLT ELDO
ELECTRICLOCK DERAIL OPERATOR
INSTALLATION INSTRUCTIONS

THISMANUAL COVERS THE INSTALLATION OF:
PART NUMBER 416-00-00
ELDO FOR FAR RAIL APPLICATON
AND
PART NUMBER 420-00-00
ELDO FOR NEAR RAIL APPLICATION

REVISED 9/88




A. Check t be sure that the materials received are correct for you r apllication:
1 Eldo For Far Rail Application:

a Part Number 416-00-00, Far Rail Eldo Derail Operator
b. Part Number 416-19-00, 72" Offset Connecting rod

Eldo For Near Rail Application

a Part Number 420-00-00, Near Rail Eldo Derail Operator
b. Part Number 416-19-02, 55" Offset Connecting Rod

Derail:

Be sure that the derail to be operated is Hayes diding derail of the HB series.
This seriesincludes the HB, HPB, HBX and the HBPX

Common components required to complete the derail station:

a Part Number 412-00-01, Derail position target mount with colored
day targets. Colors asrequired
b. Part Number 412-05-00, 96" Far Rail offset connecting rod
or
Part Number 412-08-00, 84" Near Rail offset connecting rod
Part Number 1880-394-(X), aluminum switch lamp with colored
lens and day targets.
1832-51, 110V-18W lamp bulb.
colors as required.
Part Number 1182-26, terminal housing with 3' of 1" sedltite
for connecting to the eldo unit and cable
grip for the switch lamp cable.

A Western-Cullen-Hayes, 50 series, eldo family control system

enclosure. Consult Western-Cullen-Hayes control engineering

department for system controls taylored to your application.
Pre Instalation Check:

1 Make certain that the ties are in sound condition and of the proper 13'-6" lenght
and ballast has been cleared from the connecting rod area between the ties.

If using other than a Western-Cullen-Hayes eldo family control system
enclosure, make certain that afused safety disconnect for the power service
to the eldo operator has been provided.

Make certain that the terminal housing is properly installed so that only the
terminal box itself is above ground, and that the conductors that have been run
to the terminal housing from the control enclosure re:

a For 115 VAC solenoid power and readback circuits:
#14 thhn/thwn min. runs of 0 to 500 feet.
#12 thhn/thwn min, runs of 500 to 1000 feet.
#10 thhn/thwn min. for runs of 1000 to 2000 feet.




For low voltage interlock and readback circuits:
#10 thhn/thwn min. for runs of 0 to 500 feet.

# 8 thhn/thwn min. for runs fo 500 to 1000 feet.
# 6 thhn/thwn min. for runs of 1000 to 2000 feet.

Derail Installation:

The derail must be properly installed for safe operation. Please refer to the Hayes,
dliding derail installation instructions included in this booklet. Also refer to Western-
Cullen-Hayes derail installation, inspection and mintenance booklet included seperatly.
The following points are especially important:

1.

Measure the vertical distance from the top of the rail to the mounting

tie on which the derail is secured. Be sure to include the thicknes of the
tie plate in this measuremen. This distance must be in even inches and
match the derail size as stamped on the derail nameplate. If therail
height is not the same as the size number of the derail, adjustment for
height may be made by placing steel plates under the derail, or by
adzing the mounting tie deirectly under the derail only. Thelimit of this
adjustment should be no more than 1/2 inch in either direction.

Example:

a

If using asize 6 derail on arail and tie plate that measures a total of
5-1/2", the mounting tie would need to be adzed to atotal of 1/2". This
would lower the derail to achieve the proper height. This adjustment
could also be made by installing 1/2" steel plate between therail, or tie
plateif installed, and the mounting ties. Thiswould raise the derail to
achieve the proper height.

If using asize 6 derail on arail and tie plate that measures a total of 6-1/
2", al/2" steel plate wuld need to be installed between the bottom of the
two derail mounting flanges and the surface ties to which the derail wil
be mounted to. Thiswould raise the derail to achieve the proper height.

Failure to observe this fundamental requirement will result in the inability of the derail block

to seal properly. This condition can result in a non-derailment or may cause damageto the

derail operator during a derailment.

2.

Be certain that the derail is secured to the mounting surface.
Install alag screw, spike or bolt in each mounting hole.
15/16" x 4" lag bolts are prefered.

Be certain that the derail box fits snugly against the web of the derail.

If height installation instructions have been carefully followed, and the
derail is snug against therail, the derailing surface will cover the 3" ball
of therail and will overhang by approximately 1/2".




If connecting to an existing derail, be certain that the above
requirements are true and that the derail isin good operating condition.

D. Eldo Installation:

Refering to typical installation drawing #DSL-1001 for near rail
application or drawing #DSL-1002 for rail application:

1.

Place the derail in the off rail position without any connecting rods
attatched.

Set the derail and target mount connecting rods between thistiesin the
approximate positions. Set clevis ends on the derail rod to the center
of their travel.

Set the eldo unit in position.

Place the eldo in the off-rail position. The ram will be retracted if
using anear rail configuration. The ram will be extended if using afar
rail configuration.

Connect derail connecting rod to the eldo and the derail and install the
clevispins. Do not install the cotter pins at thistime.

Align the eldo operator to it'sfinal position being sureit is aligned 90
degreesto therail and at the proper distance from therail. Adjust
clevisendsif necessary to achieve this dimension.

Secure the eldo operator to the tie using 4 lag screws.
Operate the eldo operator to the on-rail position. If necessary, adjust

the clevis ends to enable the derailing surface of the derail to properly
seat atop the ball of the rail as described in section C.3.

After al adjustments are complete, install the cotter pinsin the clevis
pins and spread, and tighten the jam nuts against the cleves.

Connect the target mount connecting rod to the derail and install
washer and cotter pin.

With the derail in the on rail position, position the target mount so the
target and/or switch lamp restrictive movement colors are displayed
parallel to the track, while the thru colors are directed to the field at
right angels to the track. Adjust the eye bolt in the target mount until
the end of the connecting rod fits easily into it, when it is at the far end
of itstravel. Check final positioning and secure the target mount to the
tieusing 3 lag screws or spikes. Operate derail and be sure that the
targets rotate to their proper position, and that the connecting rod does
not bind in the eye bolt or rub against the eld derail operator housing.




Refill the space between the ties with ballast up to gpx. 2" below the
connecting rods.

L ubricate the derail dide and operate the eldo station to check for proper
final operation.

Wiring:

When using Western-Cullen-Hayes eldo family system control, he sequence of operation
and the field wiring and innerconnect diagrams will be included on the control system
enclosure diagrams.

Internal wiring for eldo #416-00-00, for far rail application, is shown on drawing
#416-18-00, rev.C. interna wiring for eldo #420-00-00, for near rail application, is shown
on drawing #420-18-00, rev. B. these drawings areincluded in this manua, and aso
shown typical field wiring when using W-C-H #415-10-00, basic remote operators
station.

1 Run 2 conductor #14 so cable from the termina housing to the switch lamp>
(Cable supplied by others)

Final Eldo Derail Station Check List

Derail fits snug againgt the web of th rail, derailing shoesitsflat atop the ball of the
rail and overhangs apx. 1/2".

Derid islubricated and operatesfredly.

Connecting rods are pardld to theties, cotter pins are spread and clevis lock-nuts
are tightened.

Derail, eldo nad target mount are secured to the ties using all mounting holes
provided.

All wireterminations aretight at the terminal housing and eldo termind strips.
All wires are run and secured away from any moving partsinside of the eldo.

All conduit connectors are properly sealed where entering the terminal housing
and eldo.

All coversare closed and securelly fastened. Padlocks installed to secure eldo
cover and latch if reuired.




1 b} . SHMO9 v IAONIY ¢ NGO 1 SNCHS 1A TH
FEERS i

oo 3 T e aaan 3iv9 | oncod
S3IONY 500 T xaX 1
IT 010 Txx
SNOILIVE S ST¥WID30
NOIAYDIIddY VIVY ¥V4 NO 30NVHIGL
NOWLYLS 1UV¥30 0813 i | o s ,
2201 3uw snOsNIWIS .
DUl SFAVH-NITINDO-NEFLEIM ®zZ-1| Mg x«o._ L’w ) "NOLLYWYOINS 03IVLIQ 33IMLINNS 804 3010O
e sivo | v T3 : NOILVATYLSNG 1IVY3d ONY TVNNYR

NOTLINYLSNI NOILVIS 0TI OL 4343y |
VY YVS-1LNOAYT TWIIdAL ‘NMOHS NOLLYTIVISNI 31V V4 311 A 3440ND

"3
15303 90 A 1WICre LS N0

\

NMOHS NOITLVTIVISNI dNVH 1HOMY

3n8av)
¥0 1INANOD

(331ddNS LON)
/ ) : 378Y3 0S 91402

31Vvd 31t

/438Ny

SLI9YVL

AvVQ

3IN19/83anvy
dNVT HOLIMS

T3AVY L NivML n’j&
30 NO1LI3N¥IO
STECICED dRVT HILimS

0881 3d4A1

$3IVId 318V IIVAY
TV Nt INidS 40
S4708 IV ¥ X e

o d (00-00-31¥)
BOLvH 340

N o 11v430 00134 /a4l

| Zs1708 9V 311dd NS
'/
\aom 96 == ”\Lﬂ & X.08 JL1LTVIS,

INIDVIS 311 mﬂ%@
.S , A X_0os 3-2 2

h SA04 ONILDINNOD QIVONVLS

" o

[=4

g
adl

o X9/

s1708 oﬁl\ S31L €1 Xav¥ _ 2001150
ON Juve




NO QF5N

SNOISIATY

[5G

1001184 121 (3

Oniwve| a3ave

Su¥NE 1TV 30NN 7|

A SSv XN

300

o0 T

SITONY 00 ¥ XXX

AR
TASIURING WML OL IVANIAIMIIQ MINNYI ANV NI
081 UD 00D 'VIINGOWIL-IB 10K TT¥HS ONY INI
SAVHNITING NEIIEIIN SO ATMISONS TLSIINIma S HL

WiT D0 T XX
SNOILOVE Y SIVINIDIO|

¥01V¥3IdO 0013 HIIM
NYYIQ BH -IVY HYIN

I

O SRAVIH-NETINO-NMALS IM ﬂ

“NO 3INVHIIOS

SIHONE NI
IBY SNOISNINIG

G 40345

[=Se 4] ]
21v0 | wmwwo| FSMHIRLO SN

VY HYIN-LNOAVT TvOIdAlL

NMOHS NOILVTIVISNI ONVH 14371

"NOILYWYOSNI 03NY 130 ¥3IMI¥NI 304 301Nn9
NOILVITYLISMI IYHIQ ANY 1vANYKN

NOILONYISNI NOILYAS OG13 oL ¥343Y [ 110N
‘NMOHS NOILVITYLSNI 31y 1d 311 039dOHD

N8vd
¥0 LINANOD

(9311ddNS 10N)

foozs

378vD 0S5 9142

—z=z=-—-==x |

=

= D

TIAVY L Nivdl
30 NO11J3NI0

31vid 311

y
(o

7._

T —
dWYT HILIMS

0881 3dAL

3N18/5 38NV
—————
dWYT HDOLIMS

922011 44

INISNOH TYNINNIL

¥Olvuid

Tivaig OQJulf
L

Oz_u<..w. ELFN
#S1

S$30vd

3787 11VAY
A7Y Ny 3N1dS 80
smog oviy x ¥

/

004,98

59 IvI ¥y X v/C

lo
_cu.._llaww

——311L7v3s .|

NoOx 3-2.86§

|

\

st €1 Xdv

s1108 29v7
o X, S

1001-150




oo-00-9i¢, .| =2 |¥

JOIVYIJO Tve3a
M S 5907 O14LITTT pa

U “SIVH-NITIND-N2LSIM

ATEN3SSY NI Q3aI3IN a3nddvy
38 Ol 3sv349 Nosid nau

v

g U

ASSY © TIHG
(oz1?) 1sF

ASSY © JOHS INIHOWVW I
Nid ® NYHL TIYG W3 9L/

00-00-91%-2
ASASSVAS,00\5,200 1]




416-00-00 EILDO, 115V AC, FAR RAIL

PART NUMBER

DESCRIPTION

PIECES

38-0045-273

PIPE PLUG PLASTIC

39-0019-7

RND HD TAMPER PROOF MACH SCREW

400-03-00

HOSE CLAMP

400-04-00

PROTECTOR BOOT

400-35-07

5 AMP FUSE

400-38-00

COVER PIN

400-39-00

WEATHERSTRIP

416-03-00

CHASSIS ASSEMBLY

O|lo| Nl Dl wW|DN

416-03-03

MICRO SWITCH ASSY

=
o

416-04-00

HANDLE MACHINING

=
[

416-06-00

CAM

Jany
N

416-08-00

CASE ASSEMBLY

[y
w

416-09-00

TUBE ASSEMBLY

[
Sy

416-10-00

SHEFT ASSEMBLY

=
&)

416-11-00

CAM FOLLOWER

=
o

416-12-00

HANDLE TUBE ASSY

=
~

416-13-00

115V, NR ELDO LOCK ASSY

=
[ee]

416-14-00

CASE COVER ASSY W/LATCH

=
©

416-15-00

MOUNTING BLOCK

N
o

416-16-00

SPRING

N
iy

416-17-00

WINDOW

N
N

416-18-00

ELECTRICAL CONNECTION DIAGRAM

N
i

1143-16

VENTILATOR ASSEMBLY

Nlr|r|Rr|NRr|Rr|Rr|Rr|Rr|Rr|Rr|Rr|Rr|Rr]| -

25

3590-1650

BISON GREASE

N
(o]

5612-41

NAME PLATE

=

N
<

WW-00-AZ-3-0037

1/16 X 3/8 LG STL ROLL PIN

N
[e¢]

MC-126-00012

GREASE FIT STRAIGHT 1/8 NPT

N
[e¢]

AA-10-AA-3-0225

6-32 X 2-1/4 RHMS

w
o

RR-00-AF-3

#6 LOCK WASHER

w
g

AS-10-AF-3-0025

#6 X 1/4 DRIVE SCREW

w
N

DD-48-DD-3-0025

10-32 X 1/4 HEX S.CUP PT. S. SCR

AA-12-EE-3-0087

1/4-20 X 7/8 LGH.H.M.S.

AA-12-EE-EE-3-0125

1/4-20 X 1-1/ALGHH.CS

J>-12-EE-3

1/4-20 HEX NUT

AA-12-GG-3-005

5/16-18 X 1/2 H.H. MACH SCR STL

AA-12-GG-3-0062

5/16-18 X 5/8 HEX HD SCREW

RIN]WIN]IRIN]IN]R]PD]IDN] -

CC-33-HH-3-0075

5/16-24 X 3/4 12 PT HD BOLT STL

=
o

WW-00-AK-3-02

5/16 X 2 ROLL PIN STL

RR-00-AK-3

5/16SPLIT LOCKWASHER

AT-00-AK-3

5/16 PUSHNUT

PP-00-AM-3

3/8" PLAIN STEEL WASHER

AA-12-13-3-005

3/8-16 X Y2 HH.M.S. ZINC PL

DD-38-J3-3-0062

3/8-16 X 5/8 SH.F.P. ST SC ZP

MC-126-00011

CARPLUG PIPE PLUG 14X PLASTIC

1832-51

S,C.B.B. LAMP 120V-10W

MC-126-00026

SILASTIC COMPOUND RTV-102

AA-10-AA-3-01

6-32 X 1 RD, HD.M.S.

416-15-01

BLOCK

SS-00-AF-3

#6 INT TOOTH LOCKWASHER STEEL

J-12-AM-3

6-32 HEX NUT




o ket

00-€0-9ib 1) ] AN JSuetE IV HA0RIN L
| aiw oriwve] ans [ 17e s L

SandwWdaNE Ui snl UL YWLN dReui 30 TiNkYm ANY G LATONY SU0 ¥ Lxa
I e constvinl 2 27 175728 RN
TR v 115 i 1 5130w B g
— - —— vy _wav SNOHIDVES 5 bewiD )
"olvH3d0 WvH3Q 003 w-s-v NO 13NVN 4104

1N0AYT  SISSYHD ...

1va

SNOUISIA s@

S IHINI N
INY SNGISN Ia

U GBAVHNTTWIO-NEBLE M % %a\\ﬂ§ Uadie

3190 51 IHLO IIINA L

@ OC-8\-y e 19.—-\&.-113 OO AR

AING 33M SIVNINE3L 21 7 11 NO LN-S9st 3sn—(@)
Y04 NMOHS 3uV 25 7 IS SIWNInNIL 25 715 NO 291-£66 3sn—(E)
SIVNINGIL HILIAS OWIW ONV STVNINUIL 3SN3 3WL NO £268w. 350 —()

ﬁg

N

a

—16(|9||9[l8|8|g |© S
M,m_im,.«_:gvmh&m¢mmMNN—.0

CISIEIEISIS = S|S|6

g




416-03-00 CHESSISASSEMBLY

PART NUMBER

DESCRIPTION

PIECES

=

400-26-01

TERMINAL BLOCK

400-26-02

END BLOCK

400-26-03

MOUNTING FRAME

50-0275

250 VOLT FUSE BLK SINGLE POLE

411-39-00

RETAINING CLIP

416-03-01

CHASSIS

416-03-02

JUMPER

416-03-03

MICRO SWITCH ASSY

Ol O]l N O] Ml WD

50-0601

VINYL INSULATION RING TERMINAL

416-03-04

INSULATOR

1585-N-17

TERMINAL

5973-162

TERMINAL

5973-213

CABLETIE

90809

SOCKET

AA-10-BG-3-0043

4-36 X 7/16 RD HD MACH SCREW

AA-10-AA-3-01

6-32 X 1RD.HD.M.S

SS-00-AF-3

#6 INT TOOTH LOCKWASHER STEEL

AA-10-BB-3-0031

8-32 X 5/16 RD.HD. M.S

PP-00-AG-3

#8 PLAIN STEEL WASHER

AA-10-DD-3-0037

10-32 X 3/8 RD MACH SCR STL

50-0506

#14 MACHINE TOOL WIRE - YELLOW

416-18-00

ELECTRICAL CONNECTION DIAGRAM

50-0504

#14 MACHINE TOOL WIRE - BLACK

Rlrr]lr| R[], R[] RPr]RRPr|RPr]R|[RP]| R, R[] R




00—¢1—=91ly

ON Ldvd

40
AT3HS

g

3ns

nd
Ivos

"SLSIMIANG HIZHL OL TVIN3ININLIZA H3INNVA ANY NI
Q3IsN A0 QIHOD "dIONA0U3Y 38 LON TIVHS ONV "ONI
‘SUVH-NITINO-NYIUSIM 40 AL¥3dO¥d 3HL SI INdd SiHL

8/-90-6]
31vg

ATEWISSY X001 0413

W &4 A Gl

I

84—-50-6
aive

84-42-9
3iva

SHINE TV 3AON3N T

.0¢ 0F

STIONV

¥9/1F  OL0F XX

SNOHOWHA  STYNIDId

“SNOISNINIQ  Q3NIHOVW

NO 3JONVHIT0L
S3HONI Ni
Y SNOISN3NIQ
Q314103dS
ISIMYIHLO SSIINN )

NO g3sn

SNOISAIY

ASSY IX3IN

A8

uve ‘ON 003

S00'F XXX*

00-00-9i¥

HH

BL-1i—6 1928

Ma|06-20-£ Sk¥9

OME [BO—FZ—01] NMVIOIY

U] “SIAVH-NITINO-NYILSIM

ALVid 3SvE 0L &Y.

NIYAFY OL SI 1INOVHE ININOOT "SMIYIS N
‘YO v/ L SVYH JENIYWMY JHLI TIINN XOvE aIo.
NIHL ‘GIONFI0S % 13AOVH4E ONIXIOOT OL SHN.

UNN NILHOIL N3HL W31l INIMIYQS
FiVid 3SVE OL SVINIIANIJYEId SI Ll TINN

LINOVIE ONIY,
NIIMLIE ISVIYD 0L (ISVINO NOSIE) €

©@Dsnd 10 o1 (




416-13-00 115FR ELDO LOCK ASSY

PART NUMBER

DESCRIPTION

PIECES

[E

38-0045-229

LUBRICATING OIL

=

38-0045-282

CAP SCREW

416-01-00

LOCKING BRACKET

416-02-00

BASE FOR ELECTRIC LOCK

41-13-01

SOLENOID

416-13-02

LINK

41-13-03

PIN

416-13-04

PIN

Ol 0| N[O o] Bl W DN

416-13-05

PIN

416-13-06

SPACER

416-13-07

SPRING

416-13-08

SPRING

3590-1650

BISON GREASE

VV-00-AZ-3-005

1/16 X /2 STL COTTER PIN

AA-10-BB-3-0031

8-32 X 5/16 RD.HD.M.S

PP-00-AG-3

#8 PLAIN STEEL WASHER

RR-00-AG-3

#8 SPLIT LOCKWASHER

AA-10-DD-3-0031

#10-32 X 5/16 RD HD MACH SCR

PP-00-AH-3

#10 PL STEEL WASHER

RR-00-AH-3

#10 SPLIT LOCKWASHER

KK-12-EE-3

1/4-20 HEX JAM NUT STL

I Y N N N e e R R N R R R R R




0060 OV 1= T [S¥¥na 11y 2Aoway | ) SNOKIATY

AR o T

s

a0 031400 CRINGON4IN 18 L0 1TV OV N

LT8R SEICTY
i AL 02 VW imimRi30 WENY ANV NI $319MY 200 XXX o i)

A

021 HOLv¥3IdO Tivy 30
X207 _2id42373 wuu

-

- Mma a3
s 3wy

v

NOILVIITddY TvY HYIN 804 YOLvH3IdO0 TIVH3d 0013

NMOHS 1ON 0OY INIIOINNOD'SZ ‘130
NMOKS LON WydowIQ ONIIM 22 130

ASSv NI 03d3IN Sy
Q317ddy 38 0L 3ISV3IH9 NOSE 'Sz 130

S ==

ol ;.
e | oo ;
ASSVY NI :EQI\ ‘ &

NOLLISOd TIVY 440 ‘TINIOTNN NI NMOHS

@6@@@

NNk, jw\

NS

X

°d

4SSy N NYHL TIYG .thm




420-00-00

EILDO, 115V AC, NEAR RAIL

PART NUMBER

DESCRIPTION

PIECES

=

38-0045-273

PIPE PLUG PLASTIC

39-0019-7

RND HD TAMPER PROOF MACH SCREW

400-03-00

HOSE CLAMP

400-04-00

PROTECTOR BOOT

400-35-07

5 AMP FUSE

400-38-00

COVERPIN

400-39-00

WEATHERSTRIP

420-03-00

CHASSISASSEMBLY

Ol | || O] Bl WIDN

416-03-03

MICRO SWITCH ASSY

416-04-00

HANDLE MACHINING

416-06-00

CAM

420-08-00

CASE ASSEMBLY

416-09-00

TUBE ASSEMBLY

416-10-00

SHEFT ASSEMBLY

419-03-00

CAM FOLLOWER

416-12-00

HANDLE TUBE ASSY

420-13-00

115V, NRELDO LOCK ASSY

416-14-00

CASE COVER ASSY W/LATCH

416-15-00

MOUNTING BLOCK

416-16-00

SPRING

416-17-00

WINDOW

420-18-00

ELECTRICAL CONNECTION DIAGRAM

1143-16

VENTILATOR ASSEMBLY

O I e B B Nl N e e e I e T

3590-1650

BISON GREASE

5612-41

NAME PLATE




420-00-00 EILDO, 115V AC, NEAR RAIL (CONTINUED)
PART NUMBER DESCRIPTION PIECES
WW-00-AZ-3-0037 116 X 3/8 LG STL ROLL PIN
MC-126-00012 GREASE FIT STRAIGHT /8 NPT
AA-10-AA-3-0225 6-32 X 2-1/4 RHMS
RR-00-AF-3 #6 LOCK WASHER
AS-10-AF-3-0025 #6 X 1/4 DRIVE SCREW
DD-48-DD-3-0025 10-32 X /4 HEX S.CUPPT. S. SCR
AA-12-EE-3-0087 V4-20 X 7/8 LG H.H.M.S.
AA-12-EE-EE-3-0125 1/4-20 X 1-1/4LGH.H.C.S
JJ312-EE-3 1/4-20 HEX NUT
AA-12-GG-3-005 5/16-18 X 1/2 H.H. MACH SCR STL
AA-12-GG-3-0062 5/16-18 X 5/8 HEX HD SCREW
CC-33-HH-3-0075 5/16-24 X 3/4 12 PT HD BOLT STL
WW-00-AK-3-02 5/16 X 2 ROLL PIN STL
RR-00-AK-3 5/16SPLIT LOCKWASHER
AT-00-AK-3 5/16 PUSHNUT
PP-00-AM-3 3/8" PLAIN STEEL WASHER
AA-12-33-3-005 3/8-16 X /2H.H.M.S. ZINC PL
DD-38-J3-3-0062 3/8-16 X 5/8 SH.F.P. ST SC ZP
MC-126-00011 CARPLUG PIPE PLUG 14X PLASTIC
1832-51 S,C.B.B. LAMP 120V-10W
MC-126-00026 SILASTIC COMPOUND RTV-102
AA-10-AA-3-01 6-32 X 1RD, HD.M.S.
416-15-01 BLOCK
SS-00-AF-3 #6 INT TOOTH LOCKWASHER STEEL
J312-AM-3 6-32 HEX NUT

[EEN

PRI N WOIN]EFRPIDNIDN]ERD™DN

=
o

Rl RN DR N R




[~ ] 00-8/-9it ‘_ o 41D SUHNS TV JAOWIW ¢ NOOX%N SNOSIATY

AW onuvel 131ve |28 00 T ASS¥ LXIN 3Lva ON 003
SISIHILNG HITHL OL TVINIMIBLIQ WINNYW ANV NI SIVONV 500" ¥ XXX 1538
GISN YO 031600 'A3INAOMIIY 18 LON 1IVHS ANY "IN WLF 0LO T XX 69 5
SIAVH NIVININHILEIM 40 ALHI4OUd IHLSLANIHGSINL SNOILOYY4 STYWIDIG CEES A
YOLIYYIdO NYY3I0 0073 YO NO 39Nvu3I0L

AVYIVIQ NOILDINNOD TWIIW1I313 54, SIHONI NI
6V SNOISNINIQ

UL SIAVH-NTTINO-NYILEIM M\ Q3141038
i % Nmvwa| FSIMEIHLOSSITNA L

. Y A3Y 33§ MOT38 § 1L00 SYIGNNN TY43S HOS
o 3 2£00 SYIEMIN TVIHIS QL SONOSIHHOO SMQ SIHL

FION

IVASI! - YOI QLYY HOLINS LW
$3I0IA3Q DVASH TIV - XOVI@
INYIA ST TIV -MOT13A

‘ON3937

Nvd NO/AINO0T NMOHS LINoHID

sIe . s sU
4T VY NO 4INIT G33308d 01 1S3ND3Y 1N Uve 440

2-ON rOoN 2-O8 1-ON ZON I-ON
R i ¥ N A i SUCARNS, o NN

]

| |
1 I
| |
1 |

20N | FON 2N

42 2

WM NN )
- - lalalajalalu]loal
T T

SNOILIINNGD Y3sn !

A

|

|
dAL 1

i

Lo

$1L70A Alda’S
-

NOOWNN 04 3SOTD IIONIY

033000d 01
183n03Y
. XYW VI
-ATONIQUOIOV ISNJ GNY OVOT WiOL
FUNIIITY AlddNS HOLIMS LINIT
Q3WINDIY OL £ WNINIIL WO
dNDP ‘NOVIYIION! 310W3Y
0L AWdNS WASIH HOS

‘FION

00-91-91%

ON Luve




os 204
QQIQ\ |O¥ te|D —_— SHYNE 1TV IAOWIY ¢
onsbve] adaws |3z oc o 7 T ; 7

$I1ONY  S00 7 XXX »* &2

: YL 010 T XX
230 ALY DaLictd I S LNIMASINL avsaae |snOLL VY3 SIWWIIQ)

HOYHIJO NYY3IQ 0013 O NO 1oNvyII0L

NYHOVIQ NOILDINNOD T¥3IY13313 54, onof wwxwzm_ z._ o
= MY SNOISN IS

oup * N3 3M M a8
UL SIAVHNITIND NS % y ISIMPIHL0SSIINA L

Awnn

SNOIIA IR

10 HINNV ANY NI

. Y AIY 33S MOT3E P 1L00 SHIGWNN TVI¥3IS HOd
dn 3 2L00 SYIGWNN TVIHIS OL SANOJSIHHOD ‘IMQ SIHL

‘310N

IVASII -~ ¥OI G31IVY HILIMS L1imiT
$301A3Q JVASH TIV-XOV18
SNIHIM ST TV -MOT13A

‘ON3937

Tvd NO/A3IHO0T NMOHS LINOHIO

Exiy s1e su

LIWIT VY HO 1INIT Q33204d 01 1S3ND3Y LN uve  NO
SON I-ON

. TN~V 20N, _ION
- """ 9 —ee ey CNoO— 0
|

GION3 108 O Y3IMOd
/

|
i
] D
]
1

7 z1
AN

\\Yn 3 _\ zs
GION3 108 00N

NON 3dA1 AOS2

ONILIM TYNHILNI

_n\_s_m_m\_:_&h v | ]

e ——— 1
SNOIIOINNOD G3sn ! |
A |
Al !
§190A A79as ".

XJ0INN 04 IS0 FLOW3Y

0330064 04
183n034

XYW VSI

-AIONIGHOODVY 3SN3 ONVY GVOT TViOL
JUNIATY A1ddNS HOLIMS LINIT
Q3¥IN0IY 0L € ININY3L WOUS
IWNI ‘NOILYIION! 3I0W3Y

04 AlddNS IVASII WOS

FION




